



Children's Product Certificate



Date Created/Modified: **October 21,2019**

Item #
NAM-5

Item Description
Designer Blocks

Confirm #
VUST28/2019

City of Factory
BINH DUNG

Country of Factory
VIETNAM

Date(s) of Manufacture
September 20,2019

Importer of Record
Cre8tive Minds
82 Wall St. Suite 1105
New York, NY 10005
(212) 662-7005

Third Party Testing Lab
Lab: **Intertek Vietnam Ltd**
Contact: **Mr. Nguyen Nam Thanh**
Address: **18 Cong Hoa Street, Ward 4**
Ho Chi Minh City, Vietnam
Phone #: **84-28 62816898**

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
August 28,2017

Test Report(s) #:
VNMH17004291-REV1

Product safety standards to which this product has been tested and is being certified:

ASTM F963-16 Physical/Mechanical
ASTM F963-16 Flammability (finished product)
ASTM F963-16 Heavy Metal
16 CFR 1303 Total Lead Content (Surface/Substrates)

A copy of this report and all test results will be maintained by:
Name: **Debbie Porter**
Address: **200 W. 39th St., Suite #8, New York, NY 10018**
Phone: **(212) 662-7005**
Email: **marvel_ed@yahoo.com**